
                                                                                
       
 

  
 

 
  

  
 

     
 

  
 

  
 

 
 

 
 

   
   
 

  
 

 
  
   

 
 

 
    

  
   

 
   

 
 

 
 
 

 
 

      
 

 
  

 
       

    
  

NPDES Permit No. NH0100471 2020 Draft Permit 
Page 1 of 22 

AUTHORIZATION TO DISCHARGE UNDER THE 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et 
seq.; the "CWA"), 

Town of Milford, New Hampshire 

is authorized to discharge from the facility located at 

Milford Wastewater Treatment Plant 
564 Nashua St 

Milford, NH 03055 

to receiving water named 
[...]
§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 C.F.R. § 136.1(c) 
(applicability) indicate that an EPA-approved method is sufficiently sensitive where: 

• The method minimum level3 (ML) is at or below the level of the applicable water quality 
criterion or permit limitation for the measured pollutant or pollutant parameter; or 

• In the case of permit applications, the ML is above the applicable water quality criterion, 
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high 
enough that the method detects and quantifies the level of the pollutant or parameter in 
the discharge; or 

• The method has the lowest ML of the analytical methods approved under 40 C.F.R. Part 
126 or required under 40 C.F.R. chapter I, subchapter N or O for the measured pollutant 
or pollutant parameter. 

2.4.2 Reporting Requirements 

The Draft Permit requires the Permittee to report monitoring results obtained during each 
calendar month to EPA and the State electronically using NetDMR. The Permittee must submit a 
Discharge Monitoring Report (DMR) for each calendar month no later than the 15th day of the 
month following the completed reporting period. 

NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to 
EPA under 40 C.F.R. §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data 
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on the EPA 
NetDMR support portal webpage.4 

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and 
reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases, 
reports required under the permit shall be submitted to EPA as an electronic attachment through 
NetDMR. Certain exceptions are provided in the permit, such as for providing written 
notifications required under the Part II Standard Conditions. 

3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They 
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration 
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined 
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Federal 
Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 

4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information 

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


      
    
 

  

  
   

  

  
   

  
 

 

  
 

 
 

   

  

   
      

       
   

     
  

    
    

 
    

    

  
  

   
  

 
 

 

 
 

NPDES Permit No. NH0100471 2020 Fact Sheet 
Page 11 of 42 

2.5 Standard Conditions 

The standard conditions, included as Part II of the Draft Permit, are based on applicable 
regulations found in the Code of Federal Regulations. See generally 40 C.F.R. Part 122. 

2.6 Anti-backsliding 

The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 
modified to include with less stringent limitations or conditions than those contained in a 
previous permit except in compliance with one of the specified exceptions to those requirements. 
See CWA §§ 402(o) and 303(d)(4) and 40 C.F.R. § 122.44(l). Anti-backsliding provisions apply 
to effluent limits based on technology, water quality and/or state certification requirements. 

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 
2000 Permit unless specific conditions exist to justify relaxation in accordance with CWA § 
402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding exceptions 
to anti-backsliding provisions is provided in the sections that follow. 

3 Description of Facility and Discharge 

3.1 Location and Type of Facility 

The location of the treatment plant and Outfall 001 to the Souhegan River are shown in Figures 1 
& 2. The latitude and longitude of the outfall is 42’52” 24.560 N, 71’36” 55.450 W. 

The Milford Wastewater Treatment Facility (WWTF) is a secondary wastewater treatment 
facility that is engaged in the collection and treatment of municipal wastewater. Currently, the 
Facility serves approximately 3,200 residents in the Towns of Milford and Wilton with the 
collection system primarily focused in the town center (Nashua St corridor). 
The Facility has a design flow of 2.15 MGD, the annual average daily flow reported in the 2004 
application was 1.42 MGD and the average for the last 5 years has been 1.38 MGD, as 
summarized in Appendix A. The system is a separate system with no combined sewers. 
Wastewater is comprised of mostly domestic sewage with some industrial sewage. 

There are 5 industrial users that discharge to the POTW: 

(1) Saint-Gobain Crystals, 33 Powers St, consisting of industrial (875 gpd) and sanitary (660 
gpd) wastewater which contributes an average of 1,535 gallons per day. 

(2) Hitchiner Manufacturing Co., Inc, 594 Elm Street, consisting of industrial (33,200 gpd) and 
sanitary (6,435 gpd) wastewater which contributes an average of 39,655 gallons per day. 

(3) Special Hermetics Products, Inc, 39 Souhegan Street, Wilton, NH 03068, consisting of 
industrial (146 gpd) and sanitary (540 gpd) wastewater which contributes an average of 686 
gallons per day. 

(4) Marmon Utility, L.L.C., 53 Old Wilton Rd., consisting of industrial (6,725 gpd) and sanitary 
(2,115 gpd) wastewater which contributes an average of 8,840 gallons per day. 



      
    
 

 
  

 
       

    

       
     

     
     

    
    

 
  

 
   

    

  

  
  

  
   

   
 

  

 
    

     

  

   
 

  
 

 

 

  

 

 

NPDES Permit No. NH0100471 2020 Fact Sheet 
Page 12 of 42 

Pollutants introduced into POTWs by a non-domestic source shall not pass through the POTW 
untreated or interfere with the operation or performance of the treatment works. 

A quantitative description of the discharge in terms of effluent parameters, based on monitoring 
data submitted by the permittee from March 2014 through February 2019 is provided in 
Appendix A of this Fact Sheet. 

The Draft Permit includes the Town of Wilton, New Hampshire as a co-permittee. Wilton owns 
and operates a sanitary wastewater collection system that flows to the Milford WWTF for 
treatment. Wilton is a co-permittee for specific activities pertaining to proper operation and 
maintenance of their respective collection systems (See Part I.C and I.D of the Draft Permit). 
With a letter sent November 18, 2019, EPA waived application requirements for Wilton on the 
basis that a single permit application executed by Milford is sufficient. The Draft Permit 
proposes that co-permittee responsibilities under the new permit be limited to those 
responsibilities applicable to a municipal sewage collection system. The legal basis for including 
municipal satellite collection systems as co-permittees is described in In re Charles River 
Pollution Control District, 16 E.A.D. 623 (EAB 2015)5. See Appendix C for more information 
about EPA’s permitting approach for POTWs that include co-permittees. 

3.1.1 Treatment Process Description 

The Milford Wastewater Treatment Facility (“WWTF”) is an activated sludge treatment plant. 
Influent enters the Facility and flows through a mechanical screen, and then PAC (polyaluminum 
chloride) is added for copper treatment. The influent is then sent into primary clarifiers. From 
there, sludge is shipped off-site, and the wastewater is sent on to an aeration basin with activated 
sludge, and then onto a secondary clarifier. Effluent from the secondary clarifiers then flows 
through a Parshall flume, UV disinfection, cascade aeration, and an effluent diffuser, before 
entering the Souhegan River. A flow diagram of the Treatment Facility is shown in Figure 3. 

Waste sludge is pumped from the clarifiers’ return sludge lines to an aerated sludge holding tank 
and then dewatered. The dried sludge is then shipped off-site to Merrimack, NH. The average 
annual mass of sludge shipped is 224.5 dry metric tons. 

3.1.2 Collection System Description 

The Milford WWTF is served by a separate sewer system. A separate sanitary sewer conveys 
domestic, industrial and commercial sewage, but not stormwater. It is part of a “two pipe 
system” consisting of separate sanitary sewers and storm sewers. The two systems have no 
interconnections; the sanitary sewer leads to the wastewater treatment plant and the storm sewers 
discharge to a local water body. 

5 The decision is available at: 
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0 
710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf 

https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf


      
    
 
   

  

  
     

      
 

    
  

 
 

 
 

 
 

   
  

 

 

  
 

  
 

   

  
 

   
    

 

  

 
   

 

 

   

NPDES Permit No. NH0100471 2020 Fact Sheet 
Page 13 of 42 

4 Description of Receiving Water and Dilution 

4.1 Receiving Water 

The Milford WWTF discharges through Outfall 001 into the Souhegan River, within Segment 
NHRIV700060906-16, which is 3.3 miles in length. The Souhegan then flows into the Merrimack 
River. The Souhegan River is part of the Merrimack River Watershed, which discharges into the 
Atlantic Ocean, at Newburyport, MA. 

The Souhegan River has been classified as a Class B warm water by the State of New Hampshire 
According to New Hampshire’s WQS (RSA 485-A:8), “Class B waters shall be of the second 
highest quality and shall have no objectionable physical characteristics, shall contain a 
dissolved oxygen content of at least 75 percent of saturation, and shall contain not more than 
either a geometric mean based on at least 3 samples obtained over a 60-day period of 126 
Escherichia coli per 100 milliliters, or greater than 406 Escherichia coli per 100 milliliters in 
any one sample; and for designated beach areas shall contain not more than a geometric mean 
based on at least 3 samples obtained over a 60-day period of 47 Escherichia coli per 100 
milliliters, or 88 Escherichia coli per 100 milliliters in any one sample; unless naturally 
occurring. There shall be no disposal of sewage or waste into said waters except those which 
have received adequate treatment to prevent the lowering of the biological, physical, chemical or 
bacteriological characteristics below those given above, nor shall such disposal of sewage or 
waste be inimical to aquatic life or to the maintenance of aquatic life in said receiving waters. 
The pH range for said waters shall be 6.5 to 8.0 except when due to natural causes. Any stream 
temperature increase associated with the discharge of treated sewage, waste or cooling water, 
water diversions, or releases shall not be such as to appreciably interfere with the uses assigned 
to this class.” 

EPA notes that the State of New Hampshire adopted new criteria into their state water quality 
standard regulations in December 2016 and submitted them to EPA for review and approval. 
Although the new criteria have not yet been approved by EPA, the Draft Permit is being 
proposed with effluent limits derived to meet the new criteria in anticipation of a state 
certification condition to do so. 

4.2 Ambient Data 

A summary of the ambient data collected in the receiving water upstream of the discharge in the 
vicinity of the outfall that is referenced in this Fact Sheet can be found in Appendix A of this 
Fact Sheet. 

4.3 Available Dilution 

To ensure that discharges do not cause or contribute to violations of WQS under all expected 
conditions, WQBELs are derived assuming critical conditions for the receiving water6. The 
critical flow in rivers and streams is some measure of the low flow of that river or stream. For 
rivers and streams where flows are not regulated by dams, State WQSs require that effluent 
dilution be calculated based on the receiving water lowest observed mean river flow for seven 

6 EPA Permit Writer’s Manual, Section 6.2.4 



      
    
 

   

     
      

  
   

    
    

               
   

  

 

  

       
   

  

      

   

   
  

     

   

  
    
     

   

  

    
      

    
    

 

      
      

     
  

NPDES Permit No. NH0100471 2020 Fact Sheet 
Page 14 of 42 

consecutive days, recorded over a 10-year recurrence interval, or 7-day 10-year low flow (7Q10). 

The 7Q10 flow used in the Draft Permit has been extrapolated from flow data from the most 
recent 30 years for the Souhegan River, at Merrimack U.S. Geological Survey gage 01094000. 
The 7Q10 discharge was calculated by adjusting the gage reading based on the Dingman ratio 
proration method. 

A. 7Q10 at USGS 01094000: Downstream USGS Souhegan River at Merrimack Gage, NH 
October 1, 2001 - April 17, 20197 

= 12.7 cubic feet per second (cfs) 
B. Dingman8 7Q10 upstream of Outfall = 7.60 cfs 

C. Dingman 7Q10 upstream of Gage = 9.91 cfs 

7Q10 = A x (B/C) 

7Q10 = 9.74 cfs (just downstream of the outfall) 

The dilution factor (DF) at the 7Q10 flow of 9.74 cfs in the receiving water downstream of the 
discharge, Qs, and the Facility’s design flow of 3.33 cfs, Qd, was calculated (including a 0.9 
factor to account for 10% reserve assimilative capacity) as shown below: 

DF = 0.9 x 9.74 cfs/3.33 cfs = 2.63 

5 Proposed Effluent Limitations and Conditions 

The proposed effluent limitations and conditions derived under the CWA and State WQSs are 
described below. These proposed effluent limitations and conditions, the basis of which are 
discussed throughout this Fact Sheet, may be found in Part I of the Draft Permit. 

5.1 Effluent Limitations and Monitoring Requirements 

In addition to the State and Federal regulations described in Section 2, data submitted by the 
permittee in their permit application as well as in monthly discharge monitoring reports (DMRs) 
and in WET test reports from 2014 to 2019 were used to identify the pollutants of concern and to 
evaluate the discharge during the effluent limits development process (See Appendix A). 

5.1.1 Effluent Flow 

There is no effluent flow limit in the 2000 Permit. In their 2004 renewal application, Milford 
listed 2.15 MGD as their design flow. A review of DMR data in Appendix A, from March 2014 
through February 2019 shows that the reported monthly average flows have averaged 1.38 
MGD, with a range of 0.69 MGD – 2.53 MGD. 

7 There is no data available going back 30 years for gages near the WWTF, but data of at least 15 years is considered 
scientifically valid, as per US EPA Low Flow Statistics Tools: A How-To Handbook for Permit Writers, § 4.1 
8 Dingman, S.L., and S.C Lawlor, 1995. Estimating Low-Flow Quantiles from Drainage-Basin Characteristics in 
New Hampshire and Vermont, American Water Resources Association, Water Resources Bulletin, pp 243-256. 

https://cfs/3.33


      
    
 

      
        

 
    

   

   

   

      
 

    
       

  

  
    

       
  

  

   

        
    

   
 

       
     

    

  
  

 

 

  
   

  
   

 

       